

## CLASSIFICATION TECHNICAL REPORT FOR CONSTRUCTION PRODUCTS

Report No.:		IN-02158/2018-C-E-1
Applicant company:	<b>SMD CONTRACTS LIMITED</b>	
Address:	PITTMAN WAY, FULWOOD	
ZC – City:	PR2 92D - PRESTON	
County:	LANCASHIRE	
Country:	UNITED KINGDOM	

## DESCRIPTION OF THE PRESENTED MATERIAL

According to the information provided by the applicant:

Reference or trade name of the product:	<b>CLARA</b>
Use or final disposition:	<b>Courtains</b>
Composition:	<b>Polyester</b>
Weight (g/linear meter) :	<b>400</b>
Thickness (mm):	<b>Information not provided</b>
Colour:	<b>Information not provided</b>

## TECHNICAL DOCUMENTATION PRESENTED

Technical report **IN-02158/2018-E-1** issued by LEITAT on **January 11<sup>th</sup>, 2019**, which includes the following tests:

- TEXTILES AND TEXTILE PRODUCTS. BURNING BEHAVIOUR. CURTAINS AND DRAPES. DETAILED PROCEDURE TO DETERMINE THE IGNITABILITY OF VERTICALLY ORIENTED SPECIMENS (SMALL FLAME).  
Standard: UNE-EN 1101:1996/A1:2005
- TEXTILES AND TEXTILE PRODUCTS. BURNING BEHAVIOUR. CURTAINS AND DRAPES. MEASUREMENT OF FLAME SPREAD OF VERTICALLY ORIENTED SPECIMENS WITH LARGE IGNITION SOURCE.  
Standard: UNE-EN 13772:2011

**CLASSIFICATION OF THE PRESENTED MATERIAL**

According to the results obtained in the technical report number **IN-02158/2018-E-1**, performed on the basis of the aforementioned standards, and following the indications of **section 5** in **UNE-EN 13773:2003**, the material is classified as:

STANDARD	CRITERIA	RESULTS
UNE-EN 1101:1996/A1:2005	Ignition	<b>Non-ignition</b>
	Non-ignition	
UNE-EN 1102:1996	Not applicable	N.A.
UNE-EN 13772:2011	First marking thread affected	<b>First marking thread not affected. No residues of the flame action.</b>
	Third marking thread affected	
	Residues of the flame action appear	
<b>CLASSIFICATION</b>	<b>CLASS 1</b>	

Validated by:



**Certifications Supervisor**  
 Josep Mª Pallarès

Terrassa, January 11<sup>th</sup>, 2019.